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[CASTCO R CASTCO Rkl HE
CAS3TCO TESTING CENTRE LIMITED £ 7T T TESTING C=MTRE LIMITED ns’
% B WORJE #7133% 33, On Kui Street, Faning, 1ong Kong. . ':2597 8333
Tazst Report F BB 4 E 2 #129A%  25A, On Chuen Street, Farlir ;, Hor | aui, F «: 2597 8399 -
) : A . . . gge o 4 ! il i @ X A 3 site: i X ke 3
Limension and Mass of Cast Iron Drain Pipes, Fitting and Their Joi Eimall infofcpstcocomil | Fghlas Raunaba i e
|BS 437 : 2008 Annex A2 to A9 (Clause 4.3 & 4.4)| I st k*por.
Date of issue : 23 June 2021 Dimension and Mass of Cast [r¢ v Dra’r Pir es, Fitt ng nd Their Joints
Page 2 of 2 page(:) Castco LRN : 21061 |BS 437 : 2008 Annex. 2 to A9 (7 ause 4.” & 4. )|
Date of issue : 23 June 2621
Appendix Page 1 of 2 page(s) ) . Castco LRN : 210616-2547-003 DIM
Details as supplied 5y custorier
4 Cusiamer : Cheung Hing Foundry (HK) Limited Customer's ref. no. : --
X1
F | Address 299 Pak Sha Tsuen, K.ing Um Road, ‘uen .ong, Hong Kor |
I | Job title : -~ Contract no. : -
-Z] 1 |12 Sample description : BMN75 X753 Tee with Flexib. » Joint
z[ l Manufacturer : Cheung Hing Foundry (HK) Limite '
i Brand name : CHF
—_ \ Nominal bore: 75 mm
Nominal Length: --
Nominal Mass: 8.3 kg
4
(&) K ) Type of joint: Flexible joint
N 4 . Laboratory test result %
; %) Date sample received : 16 Jur . 202 Date of test : 17 Tune 2021
Enfmmom Dimensions Check
7 Dimensions Check
% QAT | Specimen no. : 210616-2547-003
a8 By ——
——-vr‘F_* - . .
* . . I BS . auiremen. Product requirement from code
i q -V Dimensions from Ruce - . Measured mean value
I & "1 Vi : e no.
1 0 A - 300 mm 302 mm
¢ ’ B " 7 A - 155 mm 156 mm
/ c ! y = 144 mm 144 mm
< ’ L M J - 84 mm ~_86mm
‘ J1 - 84 mm 84 mm
P) \ B oD | - 91 mm ! mm
) 3 g | - 6.5 mm 9.05 mm
; ¥ . - 75 mm 77 mn.
‘ a - ~ 13mm 1 114 mm
5 - 75 »m 76 mm
| X l Y1 -- 113 mm 113 mu
Iv.ss 8.3(-1.2) kg 8. kg 8.72 k
OD 8 ] 2
Pemgcks 1. Test rv wlt relate , only to the specimen tested.
2. Complianc. ~F .ck against BS 437 : 2008, Annex A2 to A9, Clause 4.3 & 4.5 vas not p. :ible as this pipe
could not be found in the standard.
3. S . »le Submitted by : Asia Developiient (HK) Limited
l 4. oun -y of Origin : China.
— —_ [ i TI& figurc 'h for dimensions
| 1> Y same « the tolerance limit
2 = n:ledéd as out-of-tolerance.
I A N RS
AN R N i AR
Forn No. PIPE DIMA37_2008 T1 ¢4 311472019 ™ CAS,CO TES ' ' TRE LIMITED |
\
Sy CiHSSA oN
Test Certificate v i WL[N\G‘K\,;{ \‘,
Hydro. *atic Test on Cast Iron Pipe ——SeniorMa
as listéd in the HOKALAS directory of accredited laboratories
Tel: 2597 8333 Fax: 2597 83 ai copy or the laberatory’s certified true copy is valid

(In-. ~use method Basc on BS 437 : 2008 Clause 1)

Date of issue : 23 June 2 )21

Page | of 1 page Castco LRi ~ 21061 °547-003 HYD

Detaile ____-nlied by client

C: stomer : Cheung 1 ‘ng Foundry (HK,, Customer’s ref. no. : -

Addre s : 299 Par Sha T Kung Um Road, Yuen Long, Hong Kong

Jo! title: - Slnaenn,: —
Sample J»scri don : JN75 x 75 Te. wit . Flexible Joint
Branc ~ame : CF ¢ -

Manufacturer . “heung h.. » Foundry (HK) Limited

Laboratory Test Result

Date received : 16 June 2021 Date of * st: 17 Jv ie 2021

DIM

Specimen no: | 210. 16-2547-003
i g 5 L
. ual inter. »1 hydrostatic pressure apply (Banl 35 I I D
;qustain period (@) 30 E
|
Test zsult | Passed
- —_— | Y-
Rer arks: 1. Test results relate only to the spc ‘men teste.
2. Sample Submitted by : Asia Developr.. nt (HK) L. nited
3. Country of Origin : China.
Checked by: /4&3 Certified by: __OK \\ \ ,UJ/)N'\ s .
===3IT KWAN NING End of Report i
s e WONG KA MAN
Form No. PIPE HYD In-bouse_T dd 030672020 04 Senior Manager

HADHEEH 33 A4 P26 . 6/F, Techno Centre, 33, On Kii Street, Fanling, Hong Kong.

BB 5 % B #7304 ¥ .0 1 B - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
F & B H T 2 #7 29A i - 29A, On Chuen Street, Faniing; Hong Kong

Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Websitewww:tasicorcuniiin
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CASTCO TIESTING CENTRI: LIMITED €*~T7 " TESTING CEMTRE LIMITED
& s 8 % B 333 33, O1 Kui Street, Faning. Hong Kong. |~ Tel : 2597 8333 3 ¥4 % #7333 30,0n Kui Street, Fanling, *ong Kong. 1! - 2597 8333
&4 8 9% 2 #729A% ' 29A, On Chuen Street, Farling, Hong Kong.  Fax: 2597 8399 A AY 8 92 #129A %  2)A,On Chuen.Street, Fanin, Hone iy Fe . 2597 8399
E-mail: info@castco com.hk - iebsi e: www.castco.com.bk E-mail: info@cé stco.com.hk  \Vebsite: www,zastco.com il
T st R 'port
Metallic Materials (Steel - Structural) - Brinell Hardness Test Metallic Materials (Steel - S vuct. v () - srinell Hai dness Test
(BS EN IS0 6506: Part 11 1999) (BS ENISO ¢ 706: Part 1 1999)
e of i . 2
Date of issue : 23 [une 2021 Dath oftsstie - 25 J‘fne il .
Page | of 2_pages Castco LRN : 2 Page 2 of 2 pages ___ Castco LRN : 210616-2547-003 BH
Test results:
Details as suppliea by customer:
Customer : Cheung Hing Foundry (HK) Limited Customer’s ref. Indentation Inden(a(»ioni lame >r [Rentathd medde Correspending
(2 direcii. ae) S, hardness value Results
Address : 299 Pak sha Tsuen, Kung Jm Road, Yuen Lonz, Hong Kong Contract no. : | no. (mm) {mi 1) (HB)
Job title : - 1 440 [ 141 4 186 Passed
Test piece description : DN75 x 75 Tze with Flexible Joirt, 2 448 ] wdii } il 180 L3
3 4.5] | 4.51 4.51 178 Passed
Acceptance standard : BS 437 : 2008 Clause 4.5 Table 4 |
Test piece no.: | =
-~
Test results: B <
Date received : 16 June 2021 Date-of test 1R June 2021 > =
Test specimen thickress : 10.28 mm Test temperature : 25 °C '
Sketch of Test loc: tions | _
Testing Techr que  Brinel' narc .ess
1. T.ardr sssc e:H'W
2. Forr J/diamet: ‘ratic : 30
3. L« .dsymbo' New on
4. How =2 128
I 2 3 2. Calibration witk eference block prior to testing : Accept
O \_) O 6. Sw.. 7 Lu:clean, smooth
Re il »: | Test results relate only to the specimen tested.
2. Sample Submitted by : Asia Development (HK) Limit 1.
3. Cou. v of Origin : China.
4. Manufacic =r : Cheung Hing Foundry (HK) Limited.
5. Test. >sult com lies with the requirement of BS437 : 1978 Clause 5 & “oure 1b 1. - dimensions
The sampi. =1 ve shall be whitin grading zone. The acceptance limit is the s. me as the . 'erance limit

(simple acceptance, see Figure A) Only test results out of 1=~ ~~eptancz limit wil "= corclv .ed as out-of-tolerance.

NG |
|

)
I)la..'v: < \l\ L/‘/”'\/\\I

WONG KA MAN
3 nior Manager

SO S . | #HHh BB FRAE
CASTCO LAS (CO TES '™NG CF(TRE LIMITED

& 0 8 % B #7338 35, On Kui <eet, Fanling,- Hona -Kang Tol2557 8333
& 68 89 2 #529A%% — 90 O ShwerSu of, Fanling, Hong Kong.  Fax: 2597 8399
Ceniaii inTo@castco.com.hk ww - castco.co m.hk

listed in the HOKEAS directory of aceredited laboratories
oy or the lahi/atory’s centified true copy is valid

HKAS has aceredited this [dbratory (Reg. No. HOKLAS 032) Tes Report ™
This report shall not be reprhduced except in full, \Vithout writt Metallic Materials - 1¢. sile Test of Metallic Mate ials

(BS EN 10002-1 : 2001)

Date of issue : 23 June 20 |

B I I Page 1 of 1 page Castco 1+ RN : 2, %616-2547-003 TEN B I I

Details as supplied by cus omer

Customer * “heung Hing Founa.  (HK) Li. -4 Customer’s Ref. No. : -

Ad¢ _ss 1299 Pak _"a Tsuen, Kung ¢ * Road, Yuen Lo+ 2, Hong Kong
C ntract N= = - Job Title : -

Drigin I'steel Supplier : -

Grad & form of ste | product : Location in works : -

Ne & Type of spe amen s, “~d : 1 no. Div 7 < 75 Tee with Flexible Joint

Accepe rce stan ard : P, 437 : 2005 “lause .5 Table 4 Nomit il thickroee - 1164 m o

Lav_ratory Test R sult

Date Recer ~d : 16 Junc 2021 Date Tested : 18 Ju ¢ 202"
Tensile Test
Type | Org. X-sect | Org. Gauge Yield Tensile Position
Specimen | Grade & Width 3 Area Length Strength | . -ength 'F.I()ngulin‘ of Remark
Prepar'n (mm ) (mm) (mm*) (mm* MPa) | (Mro a7, Fracture
1 _'_
210616-2547 N .
II o - - 8.02 11.64 93.35 - - | "8 - Valid -
N (L7 L "
Ren. vks ;.

' Legenas A - Proportional B-.Nan n, -ortional ; M Machined * N - Unmachined :
+ This measurement is 'invalid'  hich relatc. *o the position of fracture ¢ 1y. | E N
| 2. Test res. s re ate only to the specimen tested.

7 Test results comply with BS 437 : 2008 Clause 4.5 Table 4.
4». 'mple Submitted by : Asia Development (HK) Limited.
5. Co nify-af Origin : China.
. Brai 4 name : CH-#
/. Ma ufacturer : Cheung Hing Foundry (HK) o« mited:
8. T st result complies with the requirement of BS437 . 1978 Claus. S & figure Ib fo dimer .ions
I'he sample curve shall be whitin grading zone. The accep. *ce limit is .. = =~= as the t erance limit

(simple acceptance, see Figure A) Only test results out of the acee, *ance limit wiil be oncluded as out-of-tolerance.

O) \\\_\J”‘/\!

Checked by : 5 Approved Signatéry ;
SITKWA End of Report
Senior Supervisor S P WONG KA MAN
Form No. ST BSEN 10002-1_2001 T2 &d 120572017 o4 Senior Manager

T HO

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed

laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original cop) walid
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CASTCO TIZSTING CENTRIZ LIMITED

Test Report
Dimension an 1 Mass of Cast Iron Praix Pipes, Fitting and Their J
[BS 437 : 2008 Annex A2 to A9 (Clause 4.3 & 4.4)]
Castco LRN : 2011

Page 2 of 2 page(s)

Appendix

X1

o m P oA RAE
£ %7777 TESTING CENTRE LIMITED

1!+ 2597 8333
F+ «: 2597 8399

geke
RS

HOLAS 032
TesT

FoE B g #7335
&b Bk 5 #29A %
E-mail: info@chstco.com.hk

3%, On Kui Street, Fanlng, ong Kong.
29A,.0n Chuen Street, Fanin , Hon  nony,
Weosite: www.castco.contiivk
% st kepor’
Dimension and Mass of Cast 'rc1 Dr.ir Piy s, Fitt ng : nd Their Joints
IBS 437 : 2008 Avnex . 2to A (C ause 4.3 & 4.< )]

Date of issue : 17 ecenber 2020
Page 1 of 2 page(s)

Details as sipplied hy customer

Customer : Cheung Hing Foundry (HK) Limited
Address 299 Pak Sha Tsuen, Kung Um Road,
Job title : --

Sample description : DN100.x 75 Tee with Flex le Jon
Manufacturer : Cheung Hing Foundry (HK) Limitc !
Brand name : CHF - &

Nominal bore: 100 mm

Nominal Length: --

Nominal Mass: 11.5 kg

Type of joint: Flexible joint

Castco LRN : 201130-2289 DIM

Customer's ref. no. : --
uen .ong, Hong Kon
Contract no. : -

7 L& =
& Laboratory test result
100X76 Date sample received : 30 Nov :mber 2 20 Date of test : 01 December 2020
CHF-¢ Dimensions Check
g 80457 Specimen no. : 201130-2289
(x‘ Diensions | BSi1c "urefnem Product requirement {rom code Wasared s vilus
LS S from fig. = - no. -
~ |

/ " A [ - 345 mm 340 mm

B [ - 168 mm 165 mm

—r g c - 166 mm ' 168 mm

D 1 7(+ ~1)mm 117 mm 118 mm
Y‘ H $ - 14 mm 12.02 mm

/ ! I - 80 mm 80 nm
I - 11 mm 2296 n.n

X AN ; S T

- 0 mm 80 mm

D 1 26.7mm 6.1.m 203 mm

X - 00 mm 100 mm

b < - 75 na 79 mm

g X1 : - 138 mm | 140 mm

l vi | - 111 mm i 115 mm

1. "g | 11.6 ke

el v2sted.
_I‘\ns. Annc. A2 t0 A, Clause 4.3 & 4.4
aup 2 R =
ASTCO #och & X RS IR |
— g CAS’ CO TES NG CF’.(RE LIMITED 1 )
Form No_PIPE DIMAI7_2008 T1 dd 3 /772010 e | silha: ~ \\\ W 1\/\\
Test Certificate WONG KA MAN
TR BEEHIR . . Senior Manager
S ag Hya. “static Te. on Cast Iron Pjj
SRMALRMHAH Y pe ities as listed in the HOKLAS directory of accredited laboratories
E mail: info riginal copy or the labefatory's certified true copy is valid,

Date of issue : 18 Dece. 1ber . 020
Page 1 of 1 page

Details ~~ ~unplied by cliems
C stomer : Cheung “ling Foundry (h.”} T imite~

Jo title: -

Bra. 4name: ¢’ F-¥

(1. "ouse method Ba : on BS 437 : 2008 Clause 1)

Addr ss: 299 P.*” Sh. Te»n. Kung Um Road, Yuen Long, Hong Kong

Samp.. descrstion : ON100 x 75 e v th Flexible Joint

Manufacture. - Cheung . “ng Foundry (HK) Limited

Castco Ly N: 2011.7-2289 HYD

DIM

Customer's ref. no. : -

**no.: -

Laboratory Test Result

Date received : 30 November 2020

Date of “ .st: 01 " .cember 2020

‘ Specimen 1o,

211130-2289

] Sustain period
|

(Bau

[Tesl “esuii

Rer arks : 1. Test results relate only to the s

3. Country of Origin : China

Checked by:

| 2. Samples Submitted by : Asia Develo, ment (HK, ' imitea

SIT KWAN NING

Senior Supervisor

Form No, PIPE HYD In-house T dd 03/06/2020 s

BB B EE
kB &£ 2

A A 22 B 733 W4 4] P L 6 4 . B/F, Techno Centre, 33, On Kui'Street, Fanling, Hong Kong.
30 %47 % 1 4 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
#7 29A 3% - 29A, On Chuen Street,
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk

*ctual ime mal hydrostatic pressure apply. 35 I I D
ec) 30 A
Passed

~imen tes. 1 (effect of rieas reme t uncertainty has not been taker: irito account).

N\
<
Certified by: 5& \l N WO

End of Report

WONG KA MAN
Senior Manager

F
Web.

Lifig,

Hong Kang.

hir
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CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

LR N N R
é’ ) 5% 2 B729A %

E-mail: info@castco com:hk

33, Oji Kui Street, Faning., Hong Kong.
29A, Cn Chuen Street, Faning, Hong Kong.
Viebsite: www.castco.com.tk

Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I£0 6506: Part 1: 1999)

Date of issue : 18 Cecember 2020

Page 1 of 2 pages Castco LRN : 2

Details as supplied 5y customer:

Customer : Cheung 1ing Foundry (HE) Limited Customer’s ref. |
Address : 299 Pak Sha Tsuer, Kung {m Road, Yuen Long, Hong Kong Contract no. : -
Job title : -

Test piece descripticn : DN100 x 75 Tee with Flexible Joint

Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:

Date received : 30 November 2020 Datz of test 105 December 2020

Test specimen thickness : 6.39 mm Test temperzture : 20 °C

Sketch of Test loca ions

# &
CAS

Form No. NDT(ST) BH_MTL_T1 % 061172018 06

o &K P S AR F
£ 2T 2 TESTING CENTRE LIMITED

iong Kong. 1 ':2597 8333
» Hon oy F x: 2597 8399

Hi=
RS

HOMAS 032
TEST

/& #1335
87294

3%, On_ Kui Street, Fanliing,

29A, On Chuen Street, Farlin

Weosite: www castco.cont:ivis
Tust R port

Metallic Materials (Steel - S ruct “r7.) - ",rinell Hai Iness Test

{BS EN.ISO ¢ "06: Part 1+ 1999)

it 4 a;

E-mail: info@castco.com.hk

Date of issue : 13 Dicomber 2020
Pege 2 of 2 pages h— ) Castco LRN : 201130-2289 BH
Test results:
i Ndeatation Indentation ¢ aFt. I iomesns Corresponding
s (2 directi ns) (@ hardness value Results
(i) f (HB)
) BRVRT) & 21 4 213 Passed
2 4.06 09 = 73 219 Passed
3 4.13 4.14 .14 213 Passed
|
|

T -ting Teck “ique : Brinell hardness

1. Hardness scale : HBW10/3000
- Force/diameter ratio : 30

3. . >ad symbol : Newton

! H dtime:12S

5. _alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth
l Rer arks 1.7 est esults relate only to lhe ;pr('.rrcn tested (effecx of .neasurement . ertainty has not . en taken into account).
S S S AL W TS — -
I
X e AR E | /
(CO TES MG CFTRE LIMITED bdsder = == A ‘,{..-\ V./’J/u/lw\

FEA MR E #7339 33, On Kui o et Fanling;~Hong. Kong:——Tei 72597 8333 | |
% i ) 4 9 A #7294 00 ~Or “Alen Stie ., Fanling, Hong Kong.  Fax: 2597 8399 WQ NG KA MAN
E-mail: info@castco.comhk  Webs. ;: ww. ~astco.cu.* hk 3 :aior Manager
Test eport ' e
accredited this labératory (Reg. No. HOELAS 032 . 2 . s listéd in the HOKAAS directory of aceredited laboratories.
This upo:l :‘I::Ir:\'v(‘bn !ILPIJII\\::U’Z‘(LLP% n full, Without \\m’!:. Metan.. Materials - 1 .~ ile Test of Metallic Mater als al copy or the labgtatory’s centified true copy is valid.
(BS EN 10002-1 : 2001)
Date of issue : 18 Decembe 2020
Pﬂsc 1 of 1 page Castco L AN : 201302289 TEN B
B I I Details as supplied by cus »mer I I

Customer : Cheung Hing Found:_ (HK) Lii.. ">

Add: 5s5:299 Pak 5. Tsuen, Kung U.. Road, Yuen Lor ,,

C atract ... Job Title : -
Jrigin .f copper tub : --

Grar ; & Form of co per tube product : --
No. & “voe of sp cimen upplied :

+ eptance sw. dard : *.S 437 : 2008 Clausc 4.5 Table 4

+ 2. DNI J x 75 Tee with Flexible Joint

Customer’s Ref. No. : ==

Hong Kong

Supplier : -

Location in

Nom® al thi «ness: ~J8m a

Laborato. * Test Res.. "

Date Received : 5. November . 20

Date Tested : 05 Dec. mber 2020

. Test esults reiat=.oniy to the specimen test J.
“ Test esults comply with BS 45
4. Sar ples Submitted by : Asia Development (HK) .
5. € Luntry of Origin : China

v. Manufacturer : Cheung Hing Foundry (HK) Limited.

720080y

* 5 Tuabic 4

/#
Checked by : — - J TR

SIT KWAN NING

Senior Supervisor

Form No. ST BSEN 10002-1_2001 T2 dd 12105/2017

+ This measurement is 'i “valid' which relates to the pos. ‘on of frac "ire only.

‘mited.

Tensile Test -

!! Type Org. X-sect | Org. G~ ,cl «d Tensile Position

I Spesimen | Grade & Width Thickness Area I ngth “rength ~ “*-ength | Elongation of Remark
‘ | Identity Prepar'n (mm ) (mm) (mm®) _mn ) (*.ra) ! (MPa ! (%) Fracture ]

: 2*;'218 o . s 06 7.98 | 64.24 | ‘ WS - Valid -

" l___ | | l T E N
i Remars : N—

L. ~gends : A - Proportional ; B - Non - proportional , M - Machined ; N - Unmachined ;

fect of measurement unce tainty 1as not been taken into account).

\I M \JJJV{\'

WONG KA MAN
Senior Manuger

Approved Sign:tory :

End of Report

HKAS has aceredited this lborator

No. HOKLAS 032) under HOKLAS for specific laboratory activ
This report shall not be reproduced except in full, without written approval from this laboratory, Only the o
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CASTCO TESTING CENTRE LIMITED CASTA2 TESTING CENTRE LIMITED ns'
o 34, On Kui Street, Faniing, ong Kong. . 1:2597 8333
- 3 29A. Qn Chuen Street,_Farlir |, Hon .uiy F: < 2597 8399 u
est Report - - ? 9 HOALAS 032
. o o . — . E-mail: info@castco. hk ¥ te: .COT 1Rk
Dimensioz and Mass of Cast I-on Drain Pip s, Fitting and Their Jc i b e K iinbanken i s {'l st Riport o
DS 672008 Aniqx A2 o A0 (Chpuse 43 & 4.4)] Dimensior and Mass of Cast Irc 1 D1 *in ’ipr s, Fitt 1g ¢ 2d Their Joints
5 5 & iiaEE {BS 437 : 2008 Anaex ‘2to» (C' used3 :44 |
0 t §
e z pages) Bl Date of issue : 17-Deceraber 2020
P f 2 5 130-2290 D!
Appendix Page 1 of 2 page(s) e Castco LRN : 201 M
Details as sunplied by customer
Customer : Cheung Hing Foundry (HK) Limited Customer's ref. no. : --
Addresz: 299 Pak Sha Tsuzn, Kung Um Road, © uen I )ng, Hong Kcng
. Job title : - Corntract no. : -
Sample description : DN160 x 106 Tee withi Fiea
Manufacturer : Cheung Hing Foundry (HK) Limit.
] Brand name : CHF - %/
Nominal bore: 100 mm
Nominal Length: --
i Nominal Mass: 13 kg
\ Type of joint: Flexible joint
fos) I ’ Laboratory test result
‘ Date sample received : 30 Nov/ .nc r2 20 Date of test : 01 L ecember 2020
1
’ Dimensions Check
Specimen no. :201130-2290
1 A )
o« (1 Diimiensioiis , BS . ~auiremen. Product requirement fiom code Mbssired mean valia
from i re no. --
1 t -
: A - 345 mm 342 mm
j B - 168 mm 165 mm
C 175 mm 178 mm
T H 14 mm 9.72 mm
— H1 14 mm 12,06 mm
J -~ 80 mm 76 nm
I ] 1 - 80 mm | 80 mu
oD (D 117 (+2/-1) mm 117 mm | 11w mm
——— it 26.7 mm 6., "m 7.29 mm
X - 100 mm 102 mny
AT - 135 .'m 139 mm
Y | - 100 mm 105 mm
| Y1 { - 138 mm 139 mm
| Tass 13 (-1.95) kg tig | 129kg
| Rema' s 1. 7 zstr sult relates only to the spzcimen t=stad.
Vi W - T 1 708, Anu ¥ A2 to A9, Clause 4.3 & 4.4
& sl L R, A =,
foh @R R TR A 8] |
CAS™ CO TES.'NG CF*.(RE LIMITED | \
Form No. PIPE DIMA37_2008 T1 dd 3 072019 04 |Sig 5 <\ \\ A \/J‘M/l\‘
A B0 33 A o Cartificaly WONG KA MAN
4 ebeicAl e Senior Manay
AT BR300 F Py Hylastatic 162 on Cast Iron Pi e
F & B & & 2 # 29 = y SR tics as listed in the HOKLAS directory of aceredited labors

Tel: 2597 8333 Fax: 2597 839

(.. house method b - on BS 437 : 2008 Clause 1)

Date of issue : 18 Dece 1ber . 020

Page 1 of 1 page Castco L1 N: 2011.7-2290 HYD

Details »= <upplied by clien.

C stomer : Cheung ling Foundry (1.7 ! imite~ Customer's ref. no. : -
Addr 55 : 299 P Sh. Teren, Kung Um Road, Yuen Long, Hong Kong

Jo' title: -- Samtengtno.: ~
Samp. descri tion: JN100 x 11" Tee /ith Flexible Joint

Bre dname: cr F-¥f

Manufacture. * Cheung . "ng Foundry (HK) Limited

Laboratory Test Resuh

Date received : 30 November 2020 Date of st: 01 [ .cember 2020

opy or the lat

ory's certificd true copy is valid

Epccimcn 0.

| 211130-2290
Actual inv. mal hydrostatic pressure apply (B’m,, 3.5

A

Sustain period 30

Test -esuit | Passed

Rer arks: 1. Test results relate only to the s, *cimen tes. 4 (effect of rieas .reme t uncertainty has not been faker into account).
2. Samples Submitted by : Asia Develc, ment (HK, ' imitea:
3. Country of Origin : China
\
(>< )
Checked by: Cenifiedby: | | ) LIV lq
SIT KWAN NING
ScnorSperice FuokRapea WONG KA MAN
Form No. PIPE HYD In-house_T dd 03/06/2020 6 ‘Senior Manager

F b 4 % 5 B33 38 1 4) L 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
F B0 8% & #7303 % ¥ & | # - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
# B B % % 2 # 29A % - 29A, On Chuen Street, Fafiling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webgit Rl

DIM

L
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B R RBRFoFRA G
CASTCO TESTING CENTRI: LIMITED

Tel : 2597 8333
Fax: 2597 8399

[cAsYco

LR B S KRR
FRH AR 22945

E-mail: info@castco com:hk
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Test Report
Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN I£0 6506: Part 1: 1999)

Date of issue : 18 [ ¢ccember 2020

KA RE #1333
B 5 E 5 #T29A %

Date of issue : 14D«
Page 2 of 2 pages

2k

11‘7‘71%51\5&43,;:75]!&1\5]
22T TESTING CENTRE LIMITED

+ ':2597 8333
F* «: 2597 8399

35, On Kui Street, Faning, iong Kong.
29A, On Chuen Street, Farlin ,, Hon' nuiiy
Weasite: www castco.coniink

Tust R port
Metallic Materials (Steel - S ruct.'r7.) - ".rinell Har Iness Test
{BSEN.ISO ¢ 06: Part 1- .999)

com.hk

ber 2020

Castco LRN : 201130-2290 BH

Page 1 of 2 pages Castco LRN : 2 Test results:
Details as supplied 5y customer: indentation Indcn&a{xon C ety In ente ‘on means Conaponding
A (2 directi ns) 4 hardness value Results
Customer : Cheung -ing Foundry (HE) Limited Customer's ref. n| 0O G (m ) (HB)
Address : 299 Pak Sha Tsuer, Kung {m Road, Yuen Long, Hong Kong Contract no. : - 1 4.15 4.15 4.1 213 Passed
Job title : — 2 4.19 21 1 4.) 207 Passed
3 422 420 21 ! 205 Passed
Test piece descripticn : DN100 x 100 Tee with Flexible Joint | |
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4 | ]
Test piece no.: 1 - _: ______ —
|
Test results: K |
. \ ]
Date received : 30 November 2020 Dat: of test 1 -C5 December 2020 l
Test specimen thickness : 6.88 mm Test temperature : 20 °C :
Sketch of Test locaiions JI
A/ /N =N
N A =
1 2 3 —— | —
o S @) [N, l % | .
T -ting Tech “ique : Brinell hardness
1. Hardness scale : HBW10/3000

. Force/diameter ratio : 30
3.

+ »ad symbol : Newton
* Hdtime: 128
5. .alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth

| Rer arks 1.7 st esults relate only to the speciman tcsted (effect of .neasurement . <ertainty has not . en taken into account).
L o ittt . e SN -
- v A Ny o= )\_ =1
Form No. NDT(ST) BH_MTL_T! i 06/11/2013 6 {5‘ —h =] ‘+‘ % ke m a ﬂ'l & l yﬂ
CAS /CO TES MG CF(TRE LIMITED amone: SUADIVY
F&H 85 %A H3I3M| 33, On Kul v »et, FanlingHong. Kon, Tei 2597 8333 WONG KA MAN
% BN 5 R 2 H2943 00 ~Or Hlen Stre ! Fanling, Hong Kong.  Fax: 2597 8399 3 :nior Manager
€-mail: info@castco.comhk ~ Webs, ;: ww, ~astco.cu. * hk
Test eport
HKAS has accredited this labgratory (Reg. No. HOELAS 032) u . ¥ o ties as listed in the HOKLAS directory of accredited laboratories.,
This report shall not be reproduced except in full, without writte} Metain. Materials - 1.~ ile Test of Metallic Mater als copy or the labe¢atory's certified true copy is valid,

(BS EN 10002-1 : 2001)

Date of issue : 18 Decembe 2020
Page 1 of 1 page

Castco L AN : 20'130-2290 TEN

BH

Details as supplied by cus omer
Customer * Cheung Hing Found:_ (HK) Lin. ~

Add _ss:299 Pak 5. Tsuen, Kung U.. Road, Yuen Lor ., Hong Kong
C ntract> 5. . Job Title : -
Jrigin ,f copper tub : --
Gra ¢ & Form of cc jper tube product : -

No. & “vpe of sp cimen applied : + 2. DN] 0 x 100 Tee with Flexible Joint

~ eptance sw. dard : ,S 437 : 2008 Clause 4.5 Table 4

BH

Customer’s Ref. No. : -
Supplier : -
Location in -

Nom' ial thi ness: £ 77r a

Test esults reiat2.oniy to the specimen tes d.
20084

. Test “esults comply with BS 457 .200¢
4. Sar ples Submitted by : Asia Development (HK) . ‘mited.
5. £ ountry of Origin : China

v. Manufacturer : Cheung Hing Foundry (HK) Limited.

Checked by : /ﬂ‘bré

SIT KWAN NING

Senior Supervisor

End of Report

Form No. ST BSEN 10002-1_2001 T2 dd 12/05/2017

+ This measurement is '* *valid' which relates to the pos. ‘nn of fra. "ire only.

* 5 Tabic 4 | “ect of measurement unc: tainty 1as not been taken into account).

Approved Signatory

Date Received : 5. November . 20 Date Tested : 05 Dec. mber 2620
Tensile Test . 2
!! Type Org. X-sect | Org. G- ge I i 2ld Tensile Position
f Specimen | Grade & Width | Thickness Area I .ngth “.rength  “-ength | Elongation of Remark
| Identity Preparn (mm ) (mm) (mm’) mm) | (7.ra) | (MPa (%) Fracture ]
!l 20%) - - ] 8.77 7021 | ‘ W0 - Valid ~
2290 i
[S0 o TEN
i Remarks - T ——
1.4 *gends : A - Proportional ; B - Non - proportional , M - Machined ; N - Unmachined |

3
: D<\[\\ We \\/H'

WONG KA MAN
Senior Maziger

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for sp

This report shall not be reproduced except in full, without written approval from this laboratory. Only the orig

lqboratorics.
id

ic laboratory activitie
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Dimensios and Mass of Cast Iion Drain Pipes, Fitting and Their J
|BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)]

& AR P S H R D E
CABTCO TESTING CENTRE LIMITED

TR WO E 33
EAR B E 4 H29A%

E-mail: info@cstco.com.hk

35, On Kui Street, Faniing,
T'est Report

Wedsite: wwwcastco.coniivk

T st R port

F*~TAm TESTING PENTRE LIMITED

ong Kong. '
29A,.On Chuen Street, Farlir ,, Hon  nuiiy

A B A FaEe
RS

HOALAS o3z
TEST

': 2597 8333
F+ «: 2597 8399

Dimension and Mass of Cast Iro 1 Dr. in ipr ,, Fitti 1g s 1d Their Joints
iBS 437 : 2608 Anuex. 2toa (C) used.3 .44 |

Page 2 of 2 pages) Castco LRN : 20113 » 2 5
Date of issue : 17 December 20620
Page 1 of 2 tco LRN : 201130-
ppendic age | of 2 page(s) N Castco 2291 DIM
Details as sunplied by customer
Cusfomer : Cheung Hing Foundry (HK) Limited Customer's ref. no. : --
Address* 299 Pak Sha Tsuen, Kung Um Road, Y sen 1 sng, Hong Kony
x- 1 Job title : - Coniract no. : -
I o Sample description : IN150 x 75 Tee with Fiexi. ‘cdew
I I : Cheung Hing Foundry (HK) Limitc {
! Brand name : CHF -%"
i 1} Nominal bore: 150 mm
Nominal Length: —
-3 Nominal Mass: 18.5 kg
‘ Type of joint: Flexible joint
_] Laboratory test result
o0 Date sample received : 30 Novr nu -2 20 Date of test : 01 Lecember 2020
1SUX78 Dimensions Check
CiHiIF-¥ Specimen no. : 201130-2291
A\l B& 437 i)
s N BS. auiremen. Product requirement fiom code
Dimensions Mcasured mean value
<t 5 from ti, e - no. ==
3 j A ] = 360 mm 364 mm
B - 187 mm 187 mm
I C 192 mm 196 mm
ER H 14 mm 11.75 mm
-é'-‘ H1 11 mm 1135 mm
a J - 90 mm 85 m
I x—-— Bf : - 80 mm 75 mn
} = D 171 (+2/-1) mm 171 mm I 1/2mm
oD 1 >7.7mm 7.0 om 1044 m
X - 150 mm 151 mm
Al - 190. m 191 mm
Y - 75 mm 75 mm
| Y1 ‘ - 111 mm 115 mm
| T .ass I 18.5 (-2.78) kg ke | 18.2kg
| Rema’ s 1.7 st . sult relates only to the spacimen tactad,
- —_ R 708, Ani. * A2 to AS, Clause 4.3 & 4.4
& ax L. - =
e & E R RS |
CAS’ CO TES.'NG CF’.(RE LIMITED | \
Form No. PIPE DIMAT?_2008 T1 dd 31772019 o . N\ \\’\ \/-/J ,\/1_1
& i ik " i WONG KA M.
) 5 1733 AR N Fatificats e
F B4 % B B30 55 ¥ Yy B .
# A\ : Hyu. ~static Te. * on Cast Iron Pipe
F B 8 K 2 # 29 i Y A i s listéd in the HOKLAS directory of accredited laboratories

Tel: 2597 8333 Fax; 2597 839

(. house method be :on BS 437 : 2008 Clause 1)

Date of issue : 18 Dece 1ber . 020

Page 1 of 1 page Castco Li N: 2011.9-2291 HYD

Details » <upplied by clien.

C stomer : Cheung ing Foundry (1.7 T imite” Customer’s ref. no. :
Addr ss:299 P Sh. Teven, Kung Um Road, Yuen Long, Hong Kong
Jo' title: - ~tno.: -
Samp. descr’ jtion : ON150 x 7. "ee v .th Flexible Joint

Br. 1name: ¢r f -

Manufacture. * Cheung ."*ng Foundry (HK) Limited

Laboratory Test Resuli

Date received : 30 November 2020 Date of “.st: 01 I’ .cember 2020

al'copy or the labgratory's certified true copy is valid

DIM

|;pecimcn Ba, 211130-2291

|
I 3.5
|

L

Actual inw. mal hydrostatic pressure apply (Ba.,
Sustain period “sec) 30
| -
Test “esuit Passed
L B3
Rer arks: 1. Test results relate only to the s, >cimen tes. 4 (effect of r1eat weme t uncertainty has not been taker: into account).

2. Samples Submitted by : Asia Develc, ment (HK, " imitea
3. Country of Origin : China

&
Certified by: K§4\\\ Wi

End of Report WONG KA MAN !
Senior Manager

O

SIT KWAN NING
Senior Supervisor
Form No. PIPE HYD In-bouse_T dd 03/06/2020

Checked by:

F b 492 B 8733 33 # L 6 4 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FHH S % E B304 S+ 1 B - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
& # H $ % 2 # 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Webzit
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E-mail: info@castco.com.hk
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Test Report

Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN I£O 6506: Part 1: 1999)

Date of issue : 18 Cecember 2020

Page 1 of 2 pages Castco LRN : 2

Details as supplied 5y customer:

Customer : Cheung Hing Foundry (HE.) Limited Customer's ref. n|
Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : —
Job title : --

Test piece descripticri : DN150 x 75 Tee with Flexible Joir t

Acceptance standarc . BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 30 November 2020 Dat: of test : 05 December 2020

Test specimen thicktess : 9.45 mm Tes: temperature : 20 °C

Sketch of Test locations

A B P SH RS
£*7777 TESTING C=MTRE LIMITED

Hee

% E B W 4E #7333 32, 0n Kui Street, Fanfng, ong Kong. 1.t 2597 8333
& 5& B4 H29A%  Zoa, On Chuen Street, Fin.lr‘ , Hon nong F: «: 2597 8399 HO0AS 65
E-mail: info@castco.com.hk  YWedsite: www.castco.comiils =

Tuit R port
Metallic Materials (Steel - S vuct.v7.) - ",rinell Har Iness Test
{BS EN.SO 6 '06: Part 1* 1999)
Date of issue : ¥ Thzcaber 2029

Pzge 2 of 2 pages Castco LRN : 201130-2291 BH

Test results:
B . Indentation ¢ amet . - Corresponding
dent % ane ¢
e P:;anon (2 directi ns) o en\:{no:\means hardness value Results
) (i) R (HB)
1 4.19 4.17 4.1 209 Passed
2 4.26 120 | 4.3 203 Passed
3 4.18 4.1> 17 210 Passed
|
ol
e .
\ ]
| .
1
| |
| |
L_ e ~
N @) ~
L AN | [ N j L

T. ting Tech ‘ique : Brinell hardness
1. Hardness scale : HBW10/3000
- Force/diameter ratio : 30
3. + ad symbol : Newton
¢ H idtime: 128
5. _alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth

Rerarke 1.7 est esults relate only to the specimen icsted (effect o ineasurement . “ertainty has not . en taken into account).

—_— — —aa— e e —_— -
Ny v A A N | %
Form No. NDT(ST) BH_MTL_T1 d 06/11201% 06 {} —h =] “\" '5# = g FR A @ ‘\/ ‘\
CAS/CO TES MG CF(TRE LIMITED S o X AWMy
% b 8 % B #7338 33, On Kui v =et, Fanling;- Hong -Kang.——Tei - 2597 8333 63 | WONG KA MAN
& iy 8ide 2 #729A% 8¢ ~Or “hlen Stre . Fanling, Hong Kong.  Fax: 2597 8399 W0 3 ‘Senior Manager
E-mail info@castco.com.hk  Webs. .: ww. nastco.cu.* hk =y
Test eport |
HKAS has aceredited this laporatory (Rizg. No. HOILLAS 032) = > . ties as listéd in the HOKAAS directory of accredited laboratories
This yeport shall foCbe reped adx.-wqﬁ i ful, Without writd Metan.. Materials - 1 .~ e Test of Metallic Mater als al \"np_\, or the Iyl faiory's cantifiod rue copy fs valid
(BS EN 10002-1 : 2001)
Date of issue : 18 Decembe 2020
Page 1 of 1 page Castco L AN : 20 '130-2291 TEN
B I I Details as supplied by cus mer B I I
Customer : Cheung Hing Found._ (HK) Lii.*>d Customer’s Ref. No. : -
Addr ss:299 Pak 5. - Tsuen, Kung U. Road, Yuen Lor , Hong Kong
C atract M., . Job Title ; -
Jrigin  fcopper tub : - Supplier : -
Grar . & Form of co per tube product : -- Location in v
No. & "vpe of sp zimen upplied : + 2. DN1 ) x 75 Tee with Flexible Joint
#. ~eptance sw. Jard : * S 437 : 2008 Clause 4.5 Table 4 Nomi al thi <ness: ! .33°.m
Laborate. * Test Res. "
Date Received : 5. November . 20 Date Tested : 05 Dec. nber 2020
Tensile Test
If .  — ; .
I Type Org. X-sect | Org. G» _,el «od Tensile Position
I Spesimen | Grade & Width Thickness Arca 1 agth “ rength © “*vength | Elongation of Remark
{ Identity Prepar'n (mm ) (mm) (mm®) mm Moa) I (MPa (%) Fracture
| @ T T
20117
L i “ 22 3 - i -
' o001 2 11.33 i 93.09 I | p 73 Valid
N |
- | |
i Remarks : N
1. >gends : A - Proportional ; B - Non = progortional , M - Machined ; N - Unmachined |
+ This measurement is 'j ~valid' which relates to the pos. “on of frac “ire only.
. Test esults réiat= only to the specimen test J.
7 Test esults comply with BS 437-::2008 'y * 5 Tublc 4 . ect of measurement unce tainty as not been taken into account).
4. Sar ples Submitted by : Asia Development (HK ) . ‘mited.
5. C untry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Limited.
o
Checked by : /A“ Approved Signztory : h o \IJ v M'\
SIT KWAN NING !
Scnior Supervisor End of Report WONG KA MAN
Form No. ST BSEN 10002-1_2001 T2 dd 12/05/2017 06 Senior Maditger
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory act stegd Inboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original cop, wnd
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CASTCO TESTING CENTRE LIMITED

"est Report
Dimensio= and Mass of Cast I-on Drain Pip s, Fitting and Their J¢
[BS 437 : 2008 Anr ex A2 to AY (Clzuse 4.3 & 4.4)]
Castco LRN : 2011

Page 2 of 2 pagels)

Appendix

X1

-

—

[sla]

L
AL AT AL LR LR R

——

A HHBR P SAHRA G
£ %2772 TESTING CENTRE LIMITED

ong Kong. v ':2597 8333
F: «: 2597 8399

He:
RS

BOALAS 032
TEST

R #7335
A 8 E S #2945
E-mail: info@castco.com.hk

35, On Kui Street, Faniing,
29A,.On Chuen Street, Farlir ,, Hon  nuiig
WWeasite: wwwcaslco.coriil

T st R >port
Dimensior and Mass of Cast Irc 1 Drin ’ip s, Fitt ng : nd Their Joints
iB5 437 : 2008 Anaex ‘2to A  (C'.use4.3 44|

Date of issue : 17-Decarber 2020
Page 1 of 2 page(s)
Details as supplied by customer

Customer : Cheung Hing Foundry (HK) Limited

Address : 299 Pak Sha Tsuzn, Kung Um Road, * uen'] ing, Hong Kong
Job title : —

Sample description : DN150 x 109 Tee with Fiea bl
Manufacturer : Cheung Hing Foundry (HK) Limitc 4
Brand name : CHF -

Nominal bore: 150 mm

Nominal Length: --

Nominal Mass: 20 kg

Type of joint: Flexible joint

Castco LRN : 201130-2292 DIM

Customer's ref. no. :

Contract no. : -

o-Js "

Laboratory test result

Date sample received : 30 Nov .nc r2 20 Date of test : 01 Diecember 2020
Dimensions Check

Specimen no. :201130-2292

CAS'COT

Form No. PIPE DIM437_2008 T1 64 31072019

Bty 33 34 ALDY
JE 8730 3% 5 ¥ Py
BB s ' 2 #29
I: 2597 8333 Fax: 2597 839

5
a Hya.

Date of issue : 18 Dece. 1ber . 020
Page 1 of 1 page y -

Details ~~ <upplied by clien.

C stomer : Cheung “ling Foundry (r..™ ! imite”

Jo' title: --

Bro. 1name: ¢ F -

Manufacture. © Cheung ."ng Foundry (HK) Limited

fh % KR

(1. house method B :on BS 437 : 2008 Clause 1)

Addr ss:299 P." Sh. Teren. Kung Um Road, Yuen Long, Hong Kong

Samp. descr’ ition : JN150 x 1v. Tee vith Flexible Joint

. . BS . *auiremeu. Product requirement fiom code
Dimensions P, "~ i Measured mean value
e — s
4 e

A - 360 mm 362 mm

B - 187 mm 190 mm

C - 200 mm 198 mm
H 14 mm 11.69 mm
H1 14 mm +7.08 mm

J - 90 mm 87 nm

J . - 80 mm | 83 mn

(D 171 (+2/-1) mm 171 mm | 1/, mm
g 7.7 mm 7., »m 11.61 mm

150 mm 150 mm

190. m 191 mm

100 mm | 103 mm

138 mm | 142 mm

Shke | 20.0 kg

08, Anu. A2 to A9, Clause 4.3 & 4.4

|Sign'n. . O[\ \.\"\ \/-)'7}/[‘\‘

w

W I fRA 8]
ES.'™NG CF’.(RE LIMITED

Test Certificate WONG KA MAN
Senior Manager
~static Te. * on Cast Iron Pipe
es as listéd in the HOKLAS dircctory of aceredited laboratories

al'copy or the labgfatory's certificd true copy is valid.

DIM

Castco L1 N: 2011.7-2292 HYD

Customer’s ref. no. : -

2t no.: -

Laboratory Test Result

Date received : 30 November 2020

Date of “.st : 01 T .cember 2020

3. Country of Origin : China

N

SIT KWAN NING
Senior Supervisor
Form No. PIPE HYD In-house_T ¢4 03/06/2020

Checked by:

06
i

B
EERBEE
£ & B B

B33 AA P ool
HI0MMEP 1
% 2 # 29A %

| 2. Samples Submitted by : Asia Develc, ment (HK, ' imitea

Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk

‘ I—S—pecimcn Lo, | 2111302292
+ B ——

Actual inw. mal hydrostatic pressure apply (Ba I 3.5 I I D
|
| Sustain period “wec) 30 T

‘ -

Test “esuit | Passed

Rer arks : 1. Test results relate only to the s, *cimen tes. 4 (effect of rieas reme t uncertainty has not been 1aker: irito account).

.
§<~U*\ Wy

T
WONG KA MAN
Senior Manager

Certified by:
End of Report

- B/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
« 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
*29A, On Chuen Street, 3
Web.
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CASTCO TEESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

&0 ¥ % WY
FEDHER2HA%

E-mail: info@castco com:hk

33, O Kui Street, Faning, Hong Kong.
29A, Cn Chuen Street, Faning, Hong Kong.
\iebsi'e: www.castco.com.tk

Test Report

Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN I£O 6506: Part 1: 1999)

Date of issue : 18 Cecember 2020

Page 1 of 2 pages Castco LRN : 2

Details as supplied 5y customer:

Customer : Cheung Hing Foundry (HE) Limited Customer's ref. |
Address : 299 Pak Sha Tsuen, Kung Um Road, Yuen Long, Hong Kong Contract no. : -
Job title : -

Test piece descripticn : DN150 x 100 Tee with Flexible Jcint

Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:

Date received : 30 Nevember 2020 Datz of test;: 05 December 2020

Test specimen thickiess : 6.86 mm Tes: temperature : 20 °C

Sketch of Test locations

1 2 3
) S O

1 B8 b O FH R A F
F*nTAn ~ESTING CENTRE LIMITED

iong Kong. + ':2597 8333
F- «: 2597 8399

G BARE #1330
FRMHELH29A%
E-mail: info@castco.com.hk

3%, On Kui Street, Fanliing,
29A, On Chuen Street, Farlir ,, Hon
YWeosife: Www Casico.cori.hk

Tist R :port
Metallic Materials (Steel - S ruct 'r7.) - "rinell Hai Iness Test
{BS EN.ISO ¢ "06: Part 1- 1999)

WUy

Date of issue : 13 Dacember 2020

Page 2 of 2 pages Castco LRN : 201130-2292 BH

Test resilts:
[ . : Indentation (: amet' . Correzponding
ndent 3 1 el A »
> c:‘l,anon (2 directi ins) fi nl;l;o:‘means hardness value Results
) < (), R (HB)
1 4.16 420 4.1 209 Passed
2 4.12 415 4. 4 213 Passed
3 4.12 4.00 | .10 217 Passed
|
\ |
\ T
[ .
& |
| !
| |
— t A A 1 A
—-_— A A \ S
_I_ — <1
} —
| & | %
LA | . ! !

Brinell hardness

1. Hardness scale : HBW10/3000

. Force/diameter ratio : 30

3. . >ad symbol : Newton

4 H .dtime: 128

5. .alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth

T sting Teck “ique :

l Rer arks 1.7 st esults relate only to the speciman tcsted (effect of .neasurement . <ertainty has not . en taken into account).
—_— e — 2 Sams aaCade it — e =
B &R R R 8 | )
3 g TN
Form No. NDT(ST) BH_MTL_T1 & 0/41/20]3 06 A ™) R % b t A TRA ol oMl
CAS/CO TES\'NG CF’(TRE LIMITED Lides = o s W IOV
&8 8 % & #7338 33, On Kui o eet, Fanling—Honu, Kang.—Tei 2597 8333 | WON
& b M %2 8720A% 20 O “hUBh St M, Fanling, Hong Kong.  Fax: 2597 8399 hﬂmﬂ’““
Tl Info@ castco.com.hk Webs " .: ww. castco.cu » hk
Tes: Report
KAS has aceredited this labora tg. No. HOLLLAS 032 " .
bt et 1 A il Metax. Materials - 1+ n e Test of Metallic Mater als
(BS EN 10002-1 : 2001)
Date of issue : 18 Decembe 2020
Page 1 of 1 page Castco L N : 20 '130-2292 TEN
B I I Details as supplied by cu. ‘omer B I I

Customer : Cheung Hing Founa. * (HK) Li.. “*~d
C atract™ .. Job Title : -
Jrigin f copper tub : -

Grar : & Form of cc per tube product : -

Add: ss:299 Pak 5.~ Tsuen, Kung U. Road, Yuen Lor , Hong Kong

No. & "vpe of sp cimen applied : . »0. DN1 0 x 100 Tee with Flexible Joint

Customer's Ref. No. : -

Supplier : --

Location in »

Test “esults reiate only to the specimen test J,

5. Cuntry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Limited.

Checked by : 2
SIT KWAN NING
Senior Supervisor
Form No. ST BSEN 10002-1_2001 T2 éd 120572017 s

+ This measurement is i ~valid' which r2lates to the po. ‘on of frax vure only.

Test esults comply with BS437-:2008 (,_* 5 Table 4 | ~flect of measurement unc: tainty 1as not been taken into account).

4. Sar ples Submitted by : Asia Development (HK, ~ imited.

+.ceptance so dard : *.S 437 : 2008 Clause 4.5 Table 4 Nom’ al thi «ness: £ 29 a
Laborai. » Test Res. 't
Date Received : . ° November “720 Date Tested : 05 Dec mber 2020
Tensile Test
= T
!! Type Org. X-sect | Org. Go o Lld Tensile Position
r Spesimen | Grade & Width | Thickness Area 1 ngth € rength © 7*rength | Elongation of Remark
l | Identity 5 Prepar'n (mm) (mm) (mm®) _mm (*ca) | (MPa (%) Fracture
T
201:.7- y "
K 2292 H= - 838 8.29 69.43 l , A ‘ - Valid -
N . [EN
i Remarks : —-—— —————
1, . =gends : A - Proportional ; B - Non - proportionai , M - Machined ; N - Unmachinad ;
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WONG KA MAN

End of Report
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Dimension and Mass of Cast I'-on Drain Pipes, Fitting and Their J¢|
[BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)|
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Details as supplied by custom;
Customer : Cheung Hing Foundry (HK) L

Job title : -~

Brand name : CHF -'@"

Nominal bore: 150 mm
Nominal Length: --
Nominal Mass: 21 kg
Type of joint: Flexible joint

imited

Sample description : IN150 X 159 Tee with Fiea icde =t
Manufacturer : Cheung Hing Foundry (HK) Limite 1

HE
RS

. ! : 2597 8333
F «: 2597 8399 HOCLAS 032

TEST

Dimension and Mass of Cast Irc 1\ Dr. in “ipr s, Fitt. 1g z 1d Their Joints
2658 Anex. 2toa (C'.used.3 :44 |

Castco LRN : 201130-2293 DIM

Address 299 Pak Sha Tsuzn, Kung Um Road, ¥ aen 1 ing, Hong Kcny

Customer’s ref. no. :

Coniract no. : --

Laboratory test result

Dimensions Check
Specimen no. :201130-2293

Date sample received : 30 Nov- e -2 20

Date of test : 01 Lecember 2020

Difsiisiciis | B; s ';uxremeh‘ Product requirement fiom code P
i om fi, ve = no. -
A l - 405 mm 408 mm
B - 200 mm 202 mm
Cc - 205 mm 200 mm
H 14 mm 10.40 mm
H1 14 mm 1205 mm
E _J ! - 90 mm P 95 am
J - 90 mm | 85 mn
J1 D 171 (+2/-1) mm 171 mm [ 1/2mm
1 27.7mm 7.1 >m 10.58 mm
X - 150 mm 151 mm
A - 190, m 190 mm
¥ | - 150 mm | 148 mm
| Yl i % 190 mm | 191 mm
I ' ass | 21(-3.15) kg _ive | 21.0kg
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Tel: 2597 8333 Fax:

2597 839

Date of issue : 18 Dece. 1ber. 020
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Details ~= <upplied by clien.

C stomer : Cheung “ling Foundry (r..™ ! imita-*
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TR 8
CAS’ CO TES'NG CF*,[RE LIMITED

Test Certificate
Hyu. ~static Tc * on Cast Iron Pipe

(1. house method B« : on BS 437 : 2008 Clause 1)

Castco Lt N: 2011.7-2293 HYD

Addr 35 : 299 Pz Sh. Ter=n. Kung Um Road, Yuen Long, Hong Kong

Jo' title: -

Samp,  descr’ tion : JN150 x 15 Tee vith Flexible Joint

Bra. 4 name

T crE-

Manufacture. © Cheung . "ng Foundry (HK) Limited

Laboratory Test Result

Date received : 30 November 2020

Date of “ .st: 01 I .cember 2020

Customer’s ref. no. : --

*no.: —

08, Ann. - A2 to A9, Clause 4.3 & 4.4

)
| =4
N o
|Sign.~ ™ ll\"’/ M]
WONG KA MAN
Senior Manager
4 in the HOKAAS directory of accredited laboratories

i'copy or the labyatory's certified true copy is valid

DIM

Epccimcn 10,

211130-2293

L

Actual inwc mal hydrostatic pressure apply (Bai, 35
Sustain period “~ec) 30
Test -esuit l Passed

Rer arks :

Checked by:

1. Test results relate only to the s, ~imen tes. 4 (effect of rieas reme t uncertainty has not been taker: irito account).
2. Samples Submitted by : Asia Develo, ment (HK, " imitea
3. Country of Origin : China

= SIT KWAN NING

Senior Supervisor

Form No. PIPE HYD In-house_T ¢4 03/06/2020

Certified by: Q\l U/”/‘/l\'

End of Report
WONG
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KA MAN

Senior Manager
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Test Report
Metallic Materials (Steel - Structural) - Brinell Hardness Test

(BS EN IS0 6506: Part 1: 1999) Date of issué : T8 Dece

Pege 2 of 2 pages

FoE AR #7338
&0 85 % 4 B729A %

A &k P SR RA G
£*77T77 TESTING CENTRE LIMITED
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Metallic Materials (Steel - S ruct.r7.) - "rinell Har Iness Test

{BS EN.ISO ¢ 706: Part 1 .999)

ber.2020,

Castco LRN : 201130-2293 BH

Date of issue : 18 L ecember 2020

Page 1 of 2 pages Castco LRN : 21 Test results:
Details as supplied 5y customer: Wdiitio [ndenlzt'mn (' amet’ . o means Corre;:?ondmg
(2 directi ns) 4 hardness value Results
Customer : Cheung -ing Foundry (HE) Limited Customer's ref. n s (o) (m) (HB)
Address : 299 Pak Sha Tsuer, Kung Um Road, Yuen Long, Hong Kong Contract no. : -- 1 4.16 4.20 4.1 209 Passed
Job title : 2 424 ‘16 1 4.0 207 Passed
' 3 4.12 4.25 18 209 Passed

Test piece descripticn : DN150 x 150 Tee with Flexible Joint

Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:

of test 1 G5 December 2020

Date received : 30 November 2020

Test specimen thickness : 6.42 mm Test temperature : 20 °C

Sketch of Test locations |

C

T. -ting Tech “ique : Brinell hardness

Hardness scale : HBW10/3000
Force/diameter ratio : 30

3. . -ad symbol : Newton
¢ Hdtime: 12§
5. .alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth
| Rer arke 1.7 est esults relate only to the Specimzn icsted (effect of .neasurement . <ertainty has not . en taken into account).
S N S AR Y ' " e Gaae s —
B W X | }
>k s A b |
Form No. NDT(ST) BH_MTL T 'd 061172034 06 1§ —'7 i i % = gl Fg‘ ) <=i{L \l
CAS /CO TES MG CF:(TRE LIMITED Ltz Aoy
\
% /& #7338 33, On Kui o et, Fanling, Homy. Kang,—— Tel~2597 8533 | WONG KA MAN
» 8¢ ~&r THuen Stre . Fanling, Hong Kong. Fax: 2597 8399 {fenior Manager
Webs, .: ww. nastco.cu > hk
Test Report | T
HKAS has aceredited this lafratory (Reg. No. HOELAS 032} . . ties as listed in the HOKLAS directory of accredited laboratories.
This rcyx‘:n{h:“ ainbe .'\-p.‘. JIJ'XZ\LS in full, wthoot write] Metan. Materials - 1 » ile Test of Metallic Mater als aalopy or the lgSyfatory's certified e copy B valid
(BS EN 10002-1 : 2001)
Date of issue : 18 Decembe 2020
Page 1 of 1 page Castco L ’N : 20 '130-2293 TEN B I I
B I I Details as supplied by cu. ‘omer

Customer : Cheung Hing Founa. * (HK) Lii. "*=d

Add: ss:299 Pak 5. » Tsuen, Kung U. Road, Yuen Lor , Hong Kong

No. & Tvpe of sp cimen applied : .« ~0. DN1 0 x 150 Tee with Flexible Joint

« ~eptance s.. dard : .S 437 : 2008 Clause 4.5 Table 4

Laborat..  Test Res. 't

Date Received : .~ November “920

Tensile Test

Customer's Ref. No. : -

C atract» ... Job Title : -
Jrigin .f copper tub : -- Supplier : -
Grar : & Form of cc per tube product : - Location in *

Nom' il thi <ness: £ )0 a

Date Tested : 05 Dec mber 2020

Test ‘esults réiate only to the specimen test d.

4. Sar ples Submitted by : Asia Development (HK, ~ mited.
5. € juntry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Limited.

Checked by : XA\

SIT KWAN NING

Senior Supervisor

Approved Signitory

End of Report

Form No. ST BSEN 10002-1_2001 T2 &4 120872017

+ This measurement is i ~valid' which r2lates to the po. ““on of fra. "ire only.

* Test esults comply with BS 453742008 (i * 5 Tablc 4 , fiect of measurement unce tainty 1as not been taken into account).
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!! Type Org. X-sect | Org. G» ¢ «ald Tensile Position

’ Specimen | Grade & Width Thickness Arca 1 ngth “.rength  7*rength | Elongation of Remark
‘ l Identity Preparn | (mm) | (mm) | (mm’) | mm) | (*a) | (MPa (%) | Fracture -

T

| 2014.2- > "

" 0203 - - 799 8.00 | 63.88 I ’ JJ - Valid -

” L L I | I E N
i Remarks : R e L

1. =gends : A - Proportional ; B - Non = proportionai , M - Machined ; N - Unmachined ;

: bi\ll“\\,ﬂ”‘/h

WONG KA MAN
Setior Manager

has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for spec

A ¢ laboratory activitie:
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original o

laboratories.




	075X075_Tee(1).pdf
	075X075_Tee(2).pdf
	100X075_Tee(1).pdf
	100X075_Tee(2).pdf
	100X100_Tee(1).pdf
	100X100_Tee(2).pdf
	150X075_Tee(1).pdf
	150X075_Tee(2).pdf
	150X100_Tee(1).pdf
	150X100_Tee(2).pdf
	150X150_Tee(1).pdf
	150X150_Tee(2).pdf

